

Material and Engineering Laboratory

TEST REPORT

REPORT NO. TV-19-00561 PAGE NO. 1 OF 1 DATE: Mar. 21, 2019

Magnus Pro International 505 USA Pkwy, McCarran, Nevada, United States

Product Name Magnus Pro OPTIMUM

Product Submitted By SGS LABORATORY SERVICES (M)

Date of Sample Received Feb. 21, 2019

Date of Testing Feb. 21, 2019~Mar. 21, 2019

Remark 1. The information mentioned in the above section is provided by Client

(Exclude Date of Sample)Received and Date of Testing)
2.The following report content marks # is provided by Client

Test Result:

Test Item	Test Method	Result
Resistance to Heat (80°C , 16 days)	Supplied by Applicant(Note)	No effect

Note: Put the sample into heat oven, set the temperature at 80°C until 16 days to examine any appearance change on surface.

----- oOo -----

The required specification(s) offered in this test report is/are for reference only. The conformity judgment is at the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instrustions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.